product name

Ace by MTD 13A5453F733 (1997) Lawn Tractor

Model: 13A5453F733 (1997)

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Deck Assembly (three bolt-blade)

...
...
1
Disc: Brake MTD-09322

...
?2
Retainer Hook Brkt. MTD-96606

...
3
BLADE SPINDLE KIT MTD-753-0860

...
4
38" DECK ASSEMBLY W/WHEEL BRACKET MTD-983-0119A

...
5
Hex Screw 1/4-20 x .625 Gr. 2 MTD-710-0258

...
6
Hex Cap Screw 5/16-24 x 1.25 Gr. 5 MTD-710-0672

...
7
Hex Screw 5/16-24 x 1.0 Gr. 5 Sp. MTD-710-0838

...
8
Hex Screw 3/8-24 x 1.0 Gr. 5 Std. MTD-710-1039

...
9
Hex Wash. Hd. Scr. 5/16-18 x .75" MTD-710-1260A

...
10
Jam Nut 3/8-16: Top Lock MTD-712-0181

...
?11
Hex Sems Nut 1/4-20 MTD-712-0271

...
12
Hex Jam Nut 5/8-18 MTD-712-0318

...
13
Hex Nut 5/16-24 Thd. MTD-912-3057

...
14
Wheel Deck 5.0 x 1.38 MTD-734-0937

...
15
Bell Washer .401 x .807 x .063 MTD-736-0105

...
16
Lock Wash. 5/16" I.D. MTD-936-0119

...
17
Lock Washer: 5/8 Regular Duty MTD-736-0158

...
18
Lock Washer: 3/8 Heavy Duty MTD-736-0217

...
19
Bell Washer .345 I.D. x .88 O.D. x .06 MTD-736-0242

...
20
Flat Washer 3/8 x 1.25 O.D. MTD-736-0247

...
21
Flange Washer .320 I.D. x .750 x .140 MTD-736-0392

...
22
FLAT WASHER MTD-936-3008

...
24
Shld. Bolt .498" Dia. x 1.53" MTD-938-0373

...
25
3 in 1 Blade MTD-942-0610A

...
26
Blade Adapter MTD-748-0300

...
27

...
28
Deck Pulley 5" Dia. MTD-756-0486

...
30
Belt Guard Deck MTD-783-0343A

...
31
Chute Deflector: Deck, Deep Plastic MTD-831-1032
...
...
...
Processing